Japan Industrial Standard Test H 7 T =% 85 #2850

Heating Test: Dropping Test:

Gas burners gradually raise the temperature The safe is then subjected to a drop and impact
of the air-tight test furnace to 925cin one test. It is dropped from a height of 4 meters to
hour. Within two hours, the temperature has simulate a situation where the safe might fall
reached 1010c. from the upper to lower floor of a building.
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Test Result:

After these tests, upon opening, the contents
of the safe remain intact as expected-even
the colour of the papers did not change
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Specifications Subject To Change Without Prior Notice.

CERTIFICATION:
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This label hereby certify that the safe
has sufficiently and effectively
passed the two hour heating
endurance test. drop lest and re-
hecting test under the fireproof safe
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